


                                              CONSOLIDATION TEST DATA

Project: KINGSTON COAL TVA             Location: TN                           Project No.: 60095742
Boring No.: 09-408B                    Tested By: JDW                         Checked By: WPQ
Sample No.: OST-8                      Test Date: 3/26/09                     Depth: 40.0'-40.5'
Test No.: 5742408BS8C                  Sample Type: 3" OST                    Elevation: +724.2

Soil Description: SANDY SILT, LITTLE CLAY - GRAY (ML)
Remarks: Pc = 2.50 tsf   Cc = 0.152  Ccr = 0.020    TEST PERFORMED AS PER  ASTM D 2435

Estimated Specific Gravity: 2.72       Liquid Limit: 19                       Initial Height: 0.75 in
Initial Void Ratio: 0.64               Plastic Limit: 16                      Specimen Diameter: 2.50 in
Final Void Ratio: 0.48                 Plasticity Index: 3

                                             Before Consolidation                   After Consolidation
                                         Trimmings       Specimen+Ring       Specimen+Ring           Trimmings

Container ID                                   X-6                RING                RING                X-14

Wt. Container + Wet Soil, gm                 188.6              198.95               193.4              161.74
Wt. Container + Dry Soil, gm                163.57              176.55              176.55              144.92
Wt. Container, gm                            44.18               76.24               76.24               44.76
Wt. Dry Soil, gm                            119.39              100.31              100.31              100.16
Water Content, %                             20.96               22.33               16.79               16.79
Void Ratio                                     ---                0.64                0.48                 ---
Degree of Saturation, %                        ---               95.51               94.30                 ---
Dry Unit Weight, pcf                           ---               103.8              114.39                 ---



                                              CONSOLIDATION TEST DATA

Project: KINGSTON COAL TVA             Location: TN                           Project No.: 60095742
Boring No.: 09-408B                    Tested By: JDW                         Checked By: WPQ
Sample No.: OST-8                      Test Date: 3/26/09                     Depth: 40.0'-40.5'
Test No.: 5742408BS8C                  Sample Type: 3" OST                    Elevation: +724.2

Soil Description: SANDY SILT, LITTLE CLAY - GRAY (ML)
Remarks: Pc = 2.50 tsf   Cc = 0.152  Ccr = 0.020    TEST PERFORMED AS PER  ASTM D 2435

          Applied         Final        Void      Strain       T50 Fitting         Coefficient of Consolidation
           Stress  Displacement       Ratio      at End    Sq.Rt.       Log      Sq.Rt.         Log        Ave.
              tsf            in                       %       min       min    in^2/sec    in^2/sec    in^2/sec

    1        0.25      0.004838       0.625        0.65       1.4       0.0   3.30e-004   0.00e+000   3.30e-004
    2         0.5      0.009059       0.616        1.21       0.5       0.0   9.61e-004   0.00e+000   9.61e-004
    3        0.75       0.01254       0.608        1.67       0.5       0.0   9.60e-004   0.00e+000   9.60e-004
    4           1       0.01612       0.601        2.15       1.4       0.0   3.15e-004   0.00e+000   3.15e-004
    5         1.5       0.02049       0.591        2.73       0.5       0.0   9.43e-004   0.00e+000   9.43e-004
    6           2        0.0242       0.583        3.23       0.9       0.0   4.59e-004   0.00e+000   4.59e-004
    7           3       0.03031       0.570        4.04       0.2       0.3   1.84e-003   1.67e-003   1.75e-003
    8           4       0.03538       0.559        4.72       0.5       0.3   8.92e-004   1.59e-003   1.14e-003
    9           6       0.04364       0.541        5.82       0.1       0.0   3.53e-003   0.00e+000   3.53e-003
   10          10       0.05511       0.516        7.35       0.1       0.1   3.43e-003   3.18e-003   3.30e-003
   11          16       0.06783       0.488        9.04       0.1       0.1   3.31e-003   3.39e-003   3.35e-003
   12          24       0.07888       0.464       10.52       0.1       0.0   3.20e-003   0.00e+000   3.20e-003
   13          32       0.08746       0.445       11.66       0.1       0.0   3.11e-003   0.00e+000   3.11e-003
   14          16       0.08328       0.454       11.10       0.0       0.0   0.00e+000   0.00e+000   0.00e+000
   15           8       0.07971       0.462       10.63       0.0       0.0   0.00e+000   0.00e+000   0.00e+000
   16          16       0.08275       0.455       11.03       0.0       0.0   0.00e+000   0.00e+000   0.00e+000
   17          32       0.08989       0.440       11.99      14.1       0.0   2.57e-005   0.00e+000   2.57e-005
   18           8       0.08224       0.456       10.97       0.2       0.0   1.48e-003   0.00e+000   1.48e-003
   19           2        0.0766       0.469       10.21       0.2       0.1   1.55e-003   2.61e-003   1.95e-003
   20        0.25       0.06943       0.484        9.26       0.2       0.0   1.61e-003   0.00e+000   1.61e-003










































